
Final Report 

Wastewater Nutrient Optimization Project  

December 14, 2016  

 

Overview 

Training and technical support was given to TDEC and municipal employees to assist them in 

the optimization of nutrient removal at municipal wastewater treatment plants.   

TDEC staff training and technical support was provided as classroom training, video 

conferences, meetings, site visits, email, and telephone.  

Municipal wastewater treatment plant support was similarly provided as classroom training, 

video conferences, meetings, site visits, email, and telephone.  

 

As the training was being provided, the following results were achieved. Using newly acquired 

knowledge, ongoing technical support, and by challenging themselves to operate existing 
[...]

 '1
6

A
2

D
evelo

p
 w

o
rk

p
lan

X
X

A
3

ID
 and

 select vo
lunteers

W
W

T
P

s

5
 in W

est/M
id

d
le T

N
X

X

5
 in E

ast/M
id

d
le T

N
X

X

A
s necessary, o

thers
X

X

M
unicip

al w
w

tp
 vo

lunteers
X

X

A
4

T
raining sup

p
o

rt fo
r T

D
E

C
 staff at 2

0
1

6
 statew

id
e staff m

tg
X

A
5

a
Initial training: tw

o
, 2

-d
ay classes in E

ast/M
id

d
le and

 W
est/M

id
d

le T
N

X
X

A
6

O
versight o

f T
D

E
C

 and
 w

w
tp

 / vo
lunteers (field

)

P
lant visits

A
6

a
Initial visits

W
est/M

id
d

le T
N

X

E
ast/M

id
d

le T
N

X

A
6

b
S

eco
nd

 visit

W
est/M

id
d

le T
N

X

E
ast/M

id
d

le T
N

X

A
6

b
F

inal visit

W
est/M

id
d

le T
N

X

E
ast/M

id
d

le T
N

X

A
6

c
O

versight o
f T

D
E

C
 and

 w
w

tp
 / vo

lunteers (rem
o

te)

R
em

o
te review

 and
 sup

p
o

rt
X

X
X

X
X

X
X

X
X

X
X

A
5

c &
 A

7
C

o
nsultatio

n re p
ro

curem
ent and

 d
ep

lo
ym

ent o
f eq

uip
m

ent
X

X

A
8

D
evelo

p
 w

w
tp

 nutrient rem
o

val training d
o

cum
ents

A
8

a
N

&
P

 reso
urce m

aterials
X

X
X

A
8

b
P

lant o
p

tim
izatio

n check
lists and

 m
etho

d
s fo

r N
&

P
 rem

o
val

X
X

X
X

X

A
8

c
E

q
uip

m
ent check

lists and
 m

etho
d

s fo
r N

&
P

 rem
o

val
X

X
X

A
9

T
echnical assistance w

hen necessary

A
9

a
D

esign criteria and
 p

lans review
X

X
X

X

A
9

b
P

erm
it language

X
X

X
X

A
9

c
O

ther T
D

E
C

 go
als/functio

ns relating to
 p

lant o
p

tim
izatio

n
X

X
X

X

N
A

R
ep

o
rts

Q
uarterly R

ep
o

rts
X

X
X

F
inal R

ep
o

rt
X



10 

 

Baileyton 

TDEC’s Johnson City field office staff was very active in assisting Baileyton with nutrient 

removal: Sandra Vance, Robert Tipton and Bryan Carter made numerous visits to Baileyton and 

actively interacted at all levels. Brett Ward of the University of Tennessee provided Baileyton 

with invaluable technical support. Baileyton’s Danny Neely and operator Jason Smith were fully 

engaged with the optimization effort. 

 

Baileyton successfully reduced nitrogen to low concentrations by cycling aeration equipment on 

and off throughout the day to create alternating aerobic conditions for ammonia conversion to 

nitrate (nitrification) and anoxic conditions for nitrate conversion to nitrogen gas 

(denitrification). The one in-service blower operates approximately 11 hours per day for a 

monthly electrical savings of approximately $500. Effluent nitrogen is consistently below 10 

mg/L; before optimization it was typically greater than 50 mg/L.   

 

Phosphorus removal has been more difficult to achieve. The pre-aeration tank has been 

converted to a pre-anaerobic tank and mixed liquor is piped into the now pre-anaerobic tank for 

VFA (volatile fatty acid) production and uptake by PAOs (phosphate accumulating organisms), 

but effective biological phosphorus removal has not been realized.  

 

During the last visit of the contract, Baileyton was encouraged to make the following process 

changes in an ongoing effort to optimize phosphorus removal: decant the sludge holding tank / 

sludge digester weekly or more frequently in order to reduce the shock loadings of phosphorus 

that is released during digestion, slightly opening a valve on the air header in the pre-aeration 

fermenter enough to the keep the tank mixed but not so much that the contents become aerobic, 

and operating the aeration tanks such that the ORP cycles up to at least +150 mV most every 

cycle and shortening the aeration tank air-off cycles such that the air is not off for more than two 

hours at a time. 

 

Given these changes and plant staff’s commitment to optimize, Baileyton’s wastewater treatment 

facility is now operated more sustainably at a reduced operating cost and the facility is expected 

to be able to meet anticipated nitrogen and phosphorus limits without a facility upgrade.  

 

Chattanooga Moccasin Bend 

Turnovers in the Moccasin Bend staff combined with significant mid-year mechanical issues 

have limited Chattanooga’s ability to modify plant operations. Yet, Chattanooga’s Mike Patrick 

and Jeff Rose along with TDEC’s Angela Young and Jessica Rader have taken part in the 

training.  

 

Dilution (presumably resulting from stormwater) has historically allowed the Moccasin Bend 

facility to meet its effluent ammonia limit even though the plant was purposefully operated with 

a short mean cell residence time (MCRT) so as to not nitrify. 2016’s unusually dry summer has 

made it difficult for the 140 MGD facility to meet its ammonia limit. With the active support of 

University of Memphis professor Dr. Larry Moore Chattanooga’s staff has considered options to 

address this. 

 



11 

 

The loss of one of two oxygenators this summer required Chattanooga staff to operate the plant 

differently than has traditionally been the practice. In response, Chattanooga’s operational staff 

took creative actions to respond to the shortage of oxygen, an experience that has – in a manner 

similar to the optimization experiences of other facilities in the program – changed the plant’s 

view regarding day-to-day operations. Which is this: given the tools to measure and the 

knowledge to respond, plant staff in Chattanooga – like staffs at other participating facilities – 

found their municipal wastewater treatment plants to be a lot more flexible than previously 

believed. 

 

Collierville Shelton Road 

Eddy Bouzeid of TDEC’s Memphis field office was perhaps the most active field office 

participant in the optimization program.  

 

Collierville staff likewise. City staff – Dave Harrison, Clay Holabird, and Tim Overly – continue 

to be fully engaged in optimizing nutrient removal at the Shelton Road treatment plant and are 

applying the knowledge gained at the larger facility to the similar Northwest treatment facility 

(both plants are oxidation ditch facilities). At Shelton Road, plant staff have installed an in-line 

ORP probe connected to SCADA to track conditions in the oxidation ditches. With this tool they 

are learning how to control both ammonia-nitrogen and nitrate-nitrogen in order to optimize 

total-nitrogen removal.  

 

Years ago, plant staff realized that they could recover alkalinity lost during aeration by cycling 

the rotors in their oxidation ditches on and off. During the optimization effort, the cycles were 

adjusted in order to create optimal conditions for ammonia removal during the air-on cycles and 

nitrate removal during the air-off cycles. Conditions continue to be tracked using an in-line ORP 

probe and plant staff are working to establish optimal cycles.  

 

At the recommendation of University of Memphis professor Dr. Larry Moore, plant staff have 

creatively reduced the RAS (return activated sludge) pumping rate in order to create anaerobic 

conditions in the plant’s gravity thickener so that it will ferment sludge for biological phosphorus 

removal. Despite ongoing monitoring and considerable effort on behalf of the participants, 

phosphorus removal is not as effective as desired. Efforts to optimize are ongoing. 

 

Nitrogen removal is well understood and controlled. Phosphorus removal continues to be a 

struggle. But, given the competency and intensity of Collierville’s effort, the performance of the 

city’s treatment facilities is being fully optimized.   

 

Given the intensity of effort, this facility will almost surely be producing an effluent with low 

nutrients. Other than some chemical phosphorus polishing, it is unlikely that the Sheldon Road 

plant will need any upgrades to meet forthcoming nutrient limits.  

 

Humboldt 

Data collected for the optimization study revealed that the plant’s equalization basin – a huge 

facultative lagoon – is providing two-thirds of the BOD and TSS removal as well as the majority 

of the influent nitrogen and phosphorus; the activated sludge portion of the facility appears to be 



12 

 

providing almost no treatment. The primary clarifier and pre-aeration tricking filter are providing 

almost all of the treatment that occurs after the lagoon. 

 

Given the above, it was recommended that the city explore opportunities to maximize lagoon 

treatment while evaluating long-term treatment options. City staff however seem committed to 

constructing a new SBR (sequencing batch reactor) facility and taking the lagoon out of routine 

use. 

 

Lafayette 

Oakley Hall of TDEC’s Cookeville field office has been a very active participant in the 

optimization program. Lafayette’s Jack Hauskins and Rocky Hudson have likewise been all in. 

As a result, a lot has been learned; a lot has been accomplished. 

 

Using two portable OPR probes and meters, plant staff collected data which was formatted, 

graphed and distributed by Water Planet to TDEC and plant staff for review and discussion on a 

weekly basis. The data have been used to maintain excellent nitrogen removal while improving 

biological phosphorus removal. All involved have gained a strong awareness of the conditions 

that support and hinder phosphorus removal. Notwithstanding a number of actions, the high 

influent dissolved oxygen concentration and the small size of the pre-selector have limited plant 

staff’s ability to create sufficiently anaerobic conditions in the selector to provide the desired 

level of biological phosphorus removal. 

 

The weekly emails between the three parties (Lafayette, TDEC and consultant) empowered plant 

staff to the point that their facility is not only optimized, they reached out to the plant designer 

and discussed its limitations with them – and – are looking forward to operating the soon to be 

installed pre-equalization tank in such a way as to improve biological phosphorus removal so 

that it will no longer be necessary to ever add ferric chloride to maintain compliance with 

effluent phosphorus limits. 

 

Given the staff’s commitment, it appears likely that Lafayette will be able to dial in nutrient 

removal such that the facility will meet all anticipated nutrient limits without further facility 

upgrades.   

 

LaFollette 

Erich Webber of TDEC’s Knoxville field office made numerous visits to LaFollette. Late in the 

year, LaFollette’s recently promoted Chief Operator Nick Cowan began work on optimizing 

biological phosphorus removal by turning off one of two mixers in each of the two pre-anaerobic 

zones in an effort to strengthen fermentation.  

 

LaFollette’s facility is an oxidation ditch. It is equipped with a pre-anaerobic zone, presumably 

as a selector or biological phosphorus pre-anaerobic zone. The rotors have historically been 

operated intermittently. Extending the air-on and air-off cycle times to strengthen the aerobic and 

anoxic conditions in the ditches for nitrogen removal has been recommended. 

 

Encouraging opportunities exist. With TDEC’s ongoing support, there is every reason to expect 

that LaFollette will achieve significant BNR (biological nutrient removal) improvements; 



13 

 

hopefully to the point that chemical addition will no longer be necessary. And almost certainly 

such that no additional facility upgrades will be required to meet nutrient limits. 

Millington 

Eddy Bouzeid of TDEC’s Memphis field office has worked very closely with Millington 

Superintendent David Dunn and staff (Chris Max, Shane Swindle, and Dave Wolle). Brett Ward 

of the University of Tennessee and Larry Moore of the University of Memphis have both 

contributed their expertise to assist in the optimization of Millington’s oxidation ditch 

wastewater treatment facility. This facility has received a lot of support! 

 

Plant staff have cycled aeration rotors on and off at Millington’s unique oxidation ditch plant in 

an effort to improve nitrogen removal by. Biological phosphorus removal has historically been 

good to excellent thanks to incomplete mixing and the creation of anaerobic sludge blankets in 

the oxidation ditches.  

 

As the study was ongoing, Millington was repairing and replacing rotors with a new design that 

does not provide the same mixing as the original rotors. At project’s end, it was decided to 

operate all rotors for a period of weeks to suspend all of the deposition that resulted from having 

rotors out-of-service for months. Once the material has been thoroughly resuspended, controlled 

on-off cycling will be implemented in an effort to bring down total-nitrogen and consistently 

manage total-phosphorus. With TDEC’s technical support, Millington should be able to meet 

upcoming nitrogen and phosphorus limits without a facility upgrade. 

 

Nashville Metro Dry Creek 

Jordan Fey of TDEC’s Nashville field office was, to the extent his schedule allowed, a very 

effective, active participant in the optimization program. Likewise, plant superintendent Johnnie 

McDonald and Metro’s staff including Jeff McGuire, Carl Marsh, Dave Tucker, and Ken 

Schnaars (consultant) were fully engaged. Strong team! 

 

Given the large size of the facility (42 MGD), and the fact that none of the aeration valves are 

automated, Nashville staff worked with one of six parallel trains. The air in the first one-third of 

the first pass of the two-pass, plug-flow aeration tank is always off. Designed as a biological 

selector for filament control, the zone provides anaerobic conditions for bio-P removal. The 

remainder of the first pass is continuously aerated in order to provide biological phosphorus 

uptake. The air in the second pass is cycled on and off versus always on as has been conventional 

practice. The operational strategy is intended to preserve the facility’s historically excellent total-

P removal (effluent averages 0.2-0.3 mg/L) while providing alternating aerobic conditions for 

ammonia conversion to nitrate and anoxic conditions for nitrate conversion to nitrogen gas in the 

second train.  

 

In seeking to optimize nutrient removal, Metro has taken primary clarifiers off line in an effort to 

beneficially increase the organic loading on aeration tanks. Plant staff also incorporated step feed 

to send a portion of the primary effluent flow to the second pass of aeration to boost 

denitrification when the air is cycled off. These actions have provided encouraging results. Total-

nitrogen dropped by approximately 50% in the optimized train and a measurable decline in 

electrical consumption was observed. 

 



14 

 

Metro is considering investing in equipment that will allow all six passes to be operated 

automatically to provide complete nitrogen removal and save electricity. Thanks to the 

willingness of Metro (with the support of their design consultant!) to make the process changes 

described above, Metro will save many millions of dollars on future upgrades as the Dry Creek 

facility can be made to remove nutrients to low concentrations with minimal capital investment.  

 

Norris 

TDEC’s Knoxville field office actively participated in optimizing nutrient removal at the Norris 

wastewater treatment plant; participants included Greg Mize, Rob Ramsey, and John West. 

Norris’ Doug Snead and Tony Wilkerson were enthusiastically involved. Brett Ward of UT 

provided a kick-start to the nitrogen removal and his help was invaluable.   

 

The Norris wastewater treatment facility is a plate steel pre-fabricated plant that is 30 years old. 

A plug flow aeration tank surrounds a circular clarifier. Sludge is digested in a nearby concrete 

tank. The facility was designed for neither total-N nor total-P removal.  

 

By project’s end, Norris’ small staff gained an incredibly strong understanding of nitrogen 

removal and is able to operate the facility such that the effluent is very low in nitrogen. A 

creative effort to biologically remove phosphorus has so far been unsuccessful but staff are 

continuing to seek modifications. 